For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

nvrllll-.. &mv

< &
= [ B =2
o Dw . M.U
1 R o
) />
w & o
o A G
nl\n,o_l AMM lllll —=m i <+
s ) oy i WlT\l\\\. (3¢} ™
G \
v nAmv, X\e\ \
wy o Ty b

N T - L S
(T - ~ o )
\\,%\
\ \\\
/ I
A o/ /7, < oy
\ay f </ ayaa [+ o} - W
{* n v S m . .
/ /, mw </ - &/ N % "r““ N < o) /
N ) el -~ e . ekl
/ /ﬂ/ — A,ya A NN & ( S ! uw
i &5 (" . % , y
//// /// ”“\\ “Mi Jm“_.v MMW N A V\ _n_w & A.i..!“% \&MW\WM, — \vmv%
ALY : ,/ ) R .
- — »> // /anﬂ/ - rﬂ, Yy | T \Nummvmuu./_ \mwm.yn/ .w\wwm. : ‘mmmm &\I
\ \ TS . DA o 2V G C/A- unlhﬂ@ 7.
<t //5 .\w
A\
N/.T.,.E A\ g
) NEZRW Aﬁ ]
P~ 0D - o H--0 v SO e O\ g
i, e =N < / & \N \;MM\N“ - “~ 0D a,w.. & Mvw, 2> -
) ,,/ AT NN “x a b= oA~ S
) e ; - AN ST —
,mw a=A) A o\ ._w __ur_ .n == kummﬂ\/ \/W 2/ e \»l/ L0
_ N : 74 & 7\ O\ 2 o \ son) g
Clavad AN : & M.wm Y
¢ S /r
L L 7 St
~ L | NS
() T ) wm. * \ O .,m“
(@] o __ T o €O P
o oy L R N w ; |
el " e - = - i
= o e ¥ e Bl 253
= - ST o~ SE DSt
2 5 (&2 — TR fa
Y o el (<! i f o
3 - \.A AJ‘ wha ..- T .\}/ \._ﬂ\ 4 uwm h . m _ATllll__.n. )
L nU s e 9 A“»\ e \\\\_ =) //, JW‘_m
O VJ i|\ // e s o \ w0 \/ /\llll\
© O e vy \WAAI!/(
Lo AN
O m « _ﬁ o~ ™ //M/
o 0 pi < » \
— 0
o= ]
52 o 07
(] A.|,m <7 <O
o o
: (] \ )
< & < \
L0 m..uv QV, Anm
AN

o M~ PN (o Ve _uuﬂw
\

M~ RS A\\v
A e

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

25A-560A190 560 Edger (1999)

General Assembly

Page 2 of 4

Ref#  Part Number Qty S/P/F  Description
1 720-0295 1 /P Foam Grip
2 747-0976 1 S Blade Control Handle
3 746-0965 1 S  Control Cable 34" B&S
4  712-0324 1 /P Hex Lock Nut 1/4-20
10 720-0142 1 /P Depth Lever Grip
11  781-0742 1 S  Depth Lever
12 710-0116 1 S  Hex Screw 5/16-18 x 2.0 Lg.
13  710-0578 1 /P Thrust Screw 1/4-20 x 1.5
14  746-1094 1 Depth Cable
15 781-0741 1 Depth Bracket
16  710-1205 1 /P Eye Bolt 1/4-20
17  732-0369 1 S  Compression Spring .550 O.D. x 1.3
18  712-0429 1 S  Hex Lock Nut 5/16-18
19  726-0299 1 /P Push Cap
20 736-0451 1 S  Washer.320ID x .93 O.D.
21  749-1225 1 S  Upper Handle
22  710-1174 1 /P Carriage Bolt 5/16-18 x 2.0 Lg.
23  631-0079 1 Edger Base Ass'y
24  710-0502A 1 /P Tapp Screw w/Hex Lock Wash 3/8-16
25 710-3013 1 /P Hex Screw 1/4-20 x .50 Lg.
26 731-1935 1 Discharge Shield Deflector
27  781-0746 1 Deflector Keeper
28  756-1150 1 Engine Pulley
29 712-0413 1 S  HexJam Nut 5/8-18
30 736-0317 1 /P Bell Washer .63 1.D. x 1.25 O.D. x .18
31 781-0080 1 S  Standard Blade
781-0713 1 Cross-Cut Blade
781-0748 1 S  Tri-Star Blade
32 712-0318 1 /P Hex Jam Nut 5/8-18
33  750-1163 1 Spacer .628 x .875 x .545 Lg.
34  710-0642 1 /P Hx Scr. w/Wash.: TT: 1/4-20 x .750 Lg.
35 781-0740 1 Blade Guide
36 731-1942 1 Blade Guard
37  741-0155 1 S Ball Bearing .621.D.x1.38 O.D. x .4
38  750-1158 1 Spacer .628 x .875 x 1.818 Lg.
40  731-1939 1 Belt Guard
41  719-0387 1 Spindle w/Insert
42  732-0862 1 Compression Spring
43  736-0342 1 Flat Washer .283 I.D. x .75 O.D. x .030
44  736-0116 1 S  Flat Washer .635I.D. x .93 O.D. x .06
45  710-1241 1 Hex Screw w/Wash 1/4
46  731-1929 1 Front Rod Handler
47  756-0449 1 S Pulley
48  681-0140 1 S  Curb Whl Bracket Ass'y
49  731-1932 1 Curb Roller
50 726-0100 1 S Push Cap
51  747-0991 1 Rod 5/16-24
52  714-0104 1 S  Cotter Pin .072x1.12
53 711-1171 1 Ferrule 5/16-24 x .312
54  731-1931 1 Black Bushing .515 Dia. x .62
55  734-1869 1 Wheel 7 x 2
56 710-1627 1 Hex Bolt 5/8-18 x 5.25 Lg.
57  754-0343

WWW. mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

25A-560A190 560 Edger (1999)
General Assembly

Page 3 0f 4

Ref#  Part Number Qty S/P/F  Description
58 710-0191 1 /P Hex Screw: 3/8-24 x 1.50 Lg.
59  738-0481 1 S  Shoulder Screw .500 x 2.62: 3/8-16
60  736-0320 1 /P Flat Washer .38 OD x 1.38 OD
61 681-0141 1 Front Wheel Brkt Ass'y.
62  731-1930 1 Rear Rod Handler
63  731-1887 1 Hubcap: Spoke w/Hole Grey
64  712-3020 1 S  Jam Lock Nut 3/8-16
65 732-0867 1 Torsion Spring
66  781-0747 1 /P Cable Keeper
67  747-0993 1 Idler Rod
68  756-0625 1 Cable Roller Pulley
69  781-0745 1 S Index Plate
70 781-0744 1 Pivot Arm
71  732-0866 1 Spring Lever
72  738-0507B 1 S  Shoulder Bolt .500 x .434 Lg.
73  736-0105 1 /P Bell Wash. .401 ID. x .870 OD. x .063
74 734-1978 1 /P Wheel 8x2
75  736-0504 1 S Wave Washer .510 1.D. x .750 O.D.
76  738-0102 1 S  Shoulder Bolt .498 x 1.445: 3/8-16
77  731-0981A 1 S  Hubcap: Radial Spoke Grey
78  781-0749 1 Tilt Bracket
79  681-0139 1 Ad]. Lever Ass'y
80 715-0121 1 /P Pin1/4x2.0"Lg.
81  720-0230 1 Foam Grip
82 711-1278 1 Curb Axle
83  736-3068 1 /P Flat Wash. .531 I.D. x .875 O.D. x .06
84  749-1078 1 Lower Handle
85 710-0134 1 /P Carriage Screw 1/4-20 x .62
86  736-0211 1 S  FlatWash. .285ID x 1.25 OD x .06
87  736-3040 1 Flat Wash. .406 ID x 1.92 OD x .06
88  712-3020 1 S  Hex Lock Nut 3/8-16
89  710-3180 1 /P Hex Screw 5/16-18 x 1.75 Lg.
90 732-0188A 1 /P Torsion Spring
90 720-0241 1 S  Wing Knob Nut 5/16-18
91 710-1237 1 Hex Scr. w/Wash.: T: #10-32 x .625 Lg.
710-0871 1 Hex Scr. #10-32 x .38 Lg.
92 751B213146 1 /P Clamp B&S Throttle
7510007775 1 S  Clamp Tec. Throttle
94  710-1637 1 Screw Std. 1/4-20 x .75 Lg.
95  720-0279 1 /P Handle Knob
96  781-0758A 1 Base Support
97  736-0258 1 /P Flat Washer
98  715-0143 1 S Roll Pin
99  736-0452 1 S Bell Washer .396 ID x 1.14 OD
100  750-1179 1 Spacer .520 ID x .860 Lg.
101  736-0329 1 S  Lock Washer 1/4
102  712-0287 1 S  Hex Nut 1/4-20
777D00299 1 WOP Hub Cap w/lcon Labels
777D02265 1 Edger Engine 560 Labels
777530021 1 Blade Guard Cover Labels
777530022 1 Belt Guard Cover Labels
777530244 Blade Guard Danger Labels
777120102

WWW. m)]/mowerﬁadﬁs%tﬁrﬁm"o' Labels



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

25A-560A190 560 Edger (1999) Page 4 of 4
General Assembly
Ref#  Part Number Qty S/P/F  Description
777120103 1 Blade Tilt Control Labels
777120122 1 Start Instructions / Model Plate Labels

WWW.mymowerparts.com



